DTOMEI M14K15-2 20214E7H

The Engine Specialist

= =
@ @ @ @ INSTALLATION MANUAL

20Z A ILAR—RZ—T 54 yhk
2JZ ALTERNATOR RELOCATION BRACKET

i 195106
(PART NUMBER)

BE -
(APPLICATION) 2Jz7GTE

HZAREE skrkskkrrskkkkkk2p

English skskskskeskskeskskekskkskksk 7p

O DIUEHBIEE B{HA THSHBHELCEE
O EHE A—N—DFTT HRHERELH L THHELIEL,

Oy i 1FEER B LTS

O EHTRYM RSN BB ERELBT BEHABELLESD

TOMEIZDOEELHITHYMNESTSWET,
A@IFT7A0DIAVTLyH—ERYNL. FILIR—2—4BETEHTF7INTT,
BRIZBWTRS T ERAICHS ZEXFBRIELTRREINELT-,

@ Please carefully read this manual prior to installation.

@ Please also refer to the Vehicles Official Service Manual with this Manual.

@ After the installation has been completed please keep this manual for future reference.
@ If the install was done in a shop please make sure to give this manual to the owner.

Thank you for purchasing a TOMEI product.

This product has been desighed to remove the stock A/C compressor and relocate the stock alternator.
This relocation improves total performance and durability especially under extreme condition such as
competition use.




=
A &
BAZ TIEALZR—2—T Sy FRYA FIZEL TOHEBLTHYET . TOMBERSE DR - B TIRELTIE
FESEBEARTT IREEEEESBL TGS,

WANRHIEEL T U LA TRERAHEE A,
RS CORAEEHAEE LENAREE R VT S A FEMIBLET,

BARGOERTRFIGIEEZF-BHELA. RIFEDBESFERIZTEHBL TS,
BAHGERAOERIE. BT RELREREZHALGVETNITOLEADBNLHYFET
BERERFIUOUDAATRETITOTTEN TUDUARINVRETITEIERIEDENLHYET .
WEROREDIREBEBICAZMALEVTTEN, BROBIECEROBNAHYFET,

BERILMEIMLOLOFERNT, IBESN-MLI TR T TS0,
FILOZESESIEWNERILEDBATREY ., BET2EBNAHYET,

BEES TRons/SMEAE-TOAIERELTIESN,
e '

DIRT—A
® AT—B
HKAR—H— CHHIAEH
7
8
9

% AT—C
AR—H— A (¢ 22-¢10.5 T=9)
[ ® | ZR—H—B (¢ 22-$ 10.5 T=8)
® AR—H— C (¢ 20E%fT)
XAT—BIZHRAFH

AX—H—D (18-85 T=11)
RJLE (M10-P1.25 L=85)
RA> R JLE (M10-P1.25 L=50)
RJLE (M10-P1.25 L=20)
7y v— (M10)
D [Fvk(M10)
d [/R)LE (M12-P1.75 L=60)
Y17y v— (M12)
5 [vykM12)
® [R)LF (M8-P1.25 L=35)
D [Ty v—(M8)

@ ® ®

© © €

SIS

WY ICHBLGET R

IVOVUEEHRIE—RK
TR (ERTEZT—)—DFES LU, BiBN\—YDEHRIZKYENLZEDESAELESLY,)
) 2dZMIEVS T —)— MIED+—E3—RoT MENTRTROTEFERADIGE

*ATIZR—/8—H5 2 /8—(2JZ36 1 : ATI918572), FIIE 9+ —3—Ro T MIE/NDRATFRUOTEFERADEE
SVUTRAR L :6PK1715%ZF| ALTEELY,

"ATIR—/\—H 2 /X—(2JZF1 : ATI918562) . FIE V4 —5— KT MIENTRTROTEHADISE
— VYTRARJLI:6PK1780% ZFIALIEELY,




1. &1

IV EYAINAEAR—E— T 7Ty —% ‘
2. Y4t

RUAL. EEEFOR AR ILNERY ST 6 :
\ . \‘.-_— y
) UL &3
E =l \ F'\
1) RT—OWY{FIT

AT—EBMEICIYAT TS, COR. RILEDFED T IXRFEDHIZTIT,

[RT— A. RAT— BORY{F(F]

Q
D —©)

D)
/. A ax
D). AT—B(@) Iz, HEFEIZAR—Y—C

(@) 2L HoMLOBARENTNET,
HAAENTRETHHEEHERL. /T
RATFRUTIT S ybABYR T TS,

ATF—=ADF A IR T DT+ —

TS5y ARREFHTHEEE.

®O)"© \ FAVR T OF SEHELTYETEIY
nnm . RTF—AEF IR TEED D) TITUR
Q= ERRELTED,

[RF— COEYF1T]

[ Qmn—5) o)<
@ W) (O)
A zz o
27 —C(®) [FEREES>TNBIESA
FLaR—E—BlIAY T,

INDIARITEEL TERY AT TSN,




2) X NEFR—F—DBY 1T
1L A NER—E—TRERT—AD) ORIZZELRAHA, RILH (@) Tyir— (@), FvH(®) TEET S,

2. ZJC'I)EII/Z;_E_—%)Q—J:ﬁ'JEZ?—B(@).’:17_'—0(@) DREITHRA A RILE(@) . Tyv— (@) F vk (@)
§ E o

(i)

—

SA((em(®)

®

A xm

FNER—E—ET SN —BF BT HI5E(E. T3y MEERYMI T 5EETRIFMIZToTZELY,

3RS LI=TZ 7y DEYFIFHRILME TEO#HOFFTRILIIZT, KO EITS,.

[ﬁﬁﬁ“]& — )) [#&481]
N A ,

5.3Kgf-m(51.9N*m) [

Py

2@(20.6N-n})_ (@
o A

5.3Kgf-m(51.9N*m)

A s

£ TORILEDHRORHHET L5, &F—— OB ERAE—# L5 H EERBLTHEL,
F—#E L THEWEE . BERYMITFIEZESZD L. 7§’7“yFO)HYUH’H‘&FI’D'C(E'&*L‘O

A— 8IS ANEEIIT e, T7 I ORBELGA L OBEORELAET,

F TS DRIE TR T P DE B R REL 4 BB F T D C. -4 REBLTEELY,

3. 8%
FIBR—B—THR T 2HhTI—BLUN—RRADERMIZETL., TOMHORYNLI-BREBHEEREIC
HO= HEIZRLTLESLY,



[5%]

MIEDA—3—ROTHhOBH I+ —2—ROTHERICEEL, MIEDT7UNILNT o va—F—Z2FERALEWNMEEIZE.

LUTOEETRHEANILINT O3+ —Z2RYMITHENFTRETT .

1> RT—AIZ, AT —ADET R7—/)L% BEIIZM10-P1.250
FONMIZEFFIHELTSZSW, (BARSR)

2> FBANIVNT L a3F—ZBMYMITHI-HIRDED MY
MIMNBEICEYET, TRRESEICERLTIZSL,

(€iiEF:1T)|
B E#IE SR 5 )
s Toiat— 7yt J)— N)LE(FREE : AY460-NS013)
- Dyiy— Oy (E@E:13074-V5000)
« Dyir— Ay (FaE:09340-0014P)
s Fyb ATYITY (FRE08911-2401A)

RE8Mm i
- BREXAYRARILL (FREE:191330)
(EZEMLT: 7o 3 —0EEZRABEITLIMINBETY, ]

REFa1—— P —ERAZa1—
- Tria—EENnT

3> T7URNILEETRELESL,

FZ7UNIVNEERDRE TR ELRINELGHSEENHYET .

[ RT—A]

E7XH=—IL

RO I
M10-P1.25

ZORTHEMTRETHREGRSZHEREL. BEGRSODI7ZUNILNEFERZL TS,

[HE BEMERDIGE)]
- WMIEHSUHT—1)—DIHE : 6PK1075
 ATIZ U N—T—1)—D1HE : 6PK1120

(&% BUMITHRER ]

AAYRARILE

°) Pol-

AT F YR EED TR ILY - 4.4-5.9Kgf-m(43-58N - m)]

NhToatr—

A

A




[MEMO]



A CAUTION

W This manual only provides instructions on how to use this product.
For more information on the details of how to change the camshafts please refer to the Toyota Service Manual.

M This product was designed specifically for the engine specified. If the attempt was made to use this product’s on another
engine other than specified then you will risk of damaging the related parts in this kit and or the engine that it is used with.

W This product is to be fitted by an experienced professional in a fully equipped workshop.

WIf the incorrect tools are used then you risk possible injury or damage to the equipment, product’s hazards and or vehicle.
Please always work in a safe environment to avoid any health and/or safety risks.

M This product is to be used when the engine and engine bay is cold.
M Do not use any excessive force when using this product as you risk damaging the product or other parts.

B Use a torque wrench on each bolt with the correct specified torque setting.
Failure to do so can result to damaging the bolt or the bolt coming loose which can cause other major problems.

KIT CONTENTS Please check all the contents are in the box BEFORE installation.

ITEM QTY

Bracket A
Bracket B
3¢ Supplied with 6) as Assy from factory.
Bracket C
Spacer A (¢ 22-¢10.5 T=9)
Spacer B (¢ 22-¢ 10.5 T=8)
Spacer C (¢ 20 Stepped)
¥ Supplied with ) as Assy from factory.
Spacer D (¢ 18—-¢ 8.5 T=11)
Bolt (M10-P1.25 L=85)
Hex Button Head Bolt (M10-P1.25 L=50)
Bolt (M10-P1.25 L=20)
Washer (M10)
Nut (M10)
Bolt (M12-P1.75 L=60)
Washer (M12)
5 |Nut (M12)
6 [Bolt (M8-P1.25 L=35)
D |Washer (M8)

@ ® ®

© © €

NERICIEI0IQ @I@j W © &

REQUIRED TOOLS

= General Maintenance Tools

*V-Ribbed Serpentine Belt “Fan Belt”
(Prepare right belt for your set up, depends on Pulley Dia., Other Peripheral parts etc.)

e.g. *2JZ Stock Crank Pulley, Stock Water Pump, Stock Power Steering Pump
* ATI Super Damper (for 2JZ36 : P/N ATI1918572), Stock Water Pump, Stock Power Steering Pump
—V-Ribbed Serpentine Belt #6PK1715

* ATI Super Damper (for 2JZ : P/N ATI1918562), Stock Water Pump, Stock Power Steering Pump
—V-Ribbed Serpentine Belt #6PK1780




1. Preparation

Remove Alternator and A/C Compressor from
Engine.

Then remove the stud bolt shown in the right.

2. Installation
(1) Mounting Brackets

Place (1)Bracket A and @Bracket B using short parts as shown below and HAND TIGHTEN the bolts.

O )0

om0

[@Bracket A (Bottom) & @Bracket B (Top)] ®

Q
D —©)
@

A NOTE

(2Bracket B comes with 2x ®Spacer C as
an assy from factory.

Ensure 2x ®)Spacer C are properly
assembled on @Bracket B prior to
installing onto the stock Power Steering
Pump Bracket.

Cut or grind the factory bolt boss of the oil
pump tensioner located next to MBracket
A enough to clear in case they interfere.

[B)Bracket C]

A NOTE

Hole comes to Engine side.

Watch for bolt holes on @)Bracket C. N
Slotted Hole comes to Alternator side and Round




(2) Mounting Alternator
1. Fix the bottom of Alternator to DBracket A using @3Bolt, 2x (®Washer and (9Nut.

2. Fix the top of Alternator in between (@Bracket B and @Bracket C using ®Bolt, 2x {D)Washer and (DNut.

[Front])
———

A CAUTION

If Alternator and the Bracket(s) come contact in any other parts than the mounting area
Grind (Chamfer) the bracket(s) just enough to relieve the contact.

3. Tighten all the mounting bolts of the Brackets to instructed torque shown below.

[Frontw L— ‘ N}))

4.5Kgf-m(44.1N-m)
5. 3Kgf—m(51 9N m)

7
@l\\(@ |
‘vx\ .\

@\O AR c,..m(.)

4) 5. 9Kgf—m(57 8N*m)
2. 1Kgf—m(20 6N=m) )
/ /1. (@

5.3Kgf-m(51.9N*m)

A CAUTION

Make sure ALL Pulleys on the Engine are located in STRAIGHT LINE after all bolts are tightened to instructed torque
In the case any Pulleys are out of STRAIGHT LINE, recheck the installation procedure and reinstall the Bracket(s)

Running Engine under improper condition can cause damaging to the Belt, falling out of the Belt and/or damaging to
the Engine and peripheral components.

3. Putting back Peripheral Components

Extend wire harnesses connect to Alternator as required, and put back the other parts taken off earlier
referring to Toyota Service Manual.



[Advanced Reference)

Additional belt tensioner can be fitted by following procedures for when using an electric water pump instead of the factory
mechanical pump.

<1> Make a bolt hole of M10-P.125 using the center guide marked

on the Bracket A referring to the illustration on the right. [ Bracket A ]

<2> Followings are examples of recommended parts and modification
for the setup.

Thread to
M10-P1.25

[Recommended Parts Combination]
NISSAN OEM parts:
* TENSIONER ASSY (P/N:AY460-NS013)
+ WASHER-LOCK (P/N:13074-V5000)
* WASHER-SPRING (P/N:09340-0014P)
« NUT-HEX (P/N:08911-2401A)

TOMEI item: Bolt hole
* Reinforced Stud Bolt (P/N:191330) center guide

[Recommended Modification: Tensioner Height Adjustment])
TOMEI Tuning Service:
» Tensioner Height Adjustment

<3> Check the length of serpentine belt best suits the set up.
The best length may vary depending on condition and other setup of the vehicle.
Followings are recommended length in general for reference.

[Recommended]
= For the factory crank pulley : 6PK1075
* For when combined with ATI Damper Pulley : 6PK1120

[Reference: Installation overview]

Stud Bolt

Belt Tensioner

Washer

Spring Washer

=

¥ Po-

Hex Nut [Torque Spec:4.4-5.9 Kgf—m (43-58 N*m)]

10



11



TOMEI POWERED ic
BABH FE/VT—F

T194-0004 HRABRTET#EEHS5—4—27
TEL: 042—795—8411({X)

FAX: 042—799—7851
http://www.tomei-p.co.jp

COREIZEHIIMY AT BELEDTHRHRIE EEABELLET,
EXRHE: A~ (KRB, ERXFHEFR)9:00~18:00

If you have any questions in regards to the installation of this product,
please contact your local authorized Tomei Powered distributor.
OPEN: Monday - Friday (National holidays and public holidays excluded). 09:00 - 18:00

20ZANAR—E—TZ/ry b EIREREAE 2021478 M14K15-2
2JZ ALTERNATOR RELOCATION BRACKET INSTALLATION MANUAL 2021.07 M14K15-2

12



